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Breast Cancer

Diagnosis memeeesse—) Primary Treatment

CBC

Liver function test
Chest x-ray
Mammography
Ultrasonography of
both breasts
Pathology review
Ultrasonography of

liver

Node
Negative

4

Wide excision or
Mastectomy

+
SLNB*

Node
Positive

=

Chemotherapy:
A. <0.5cm: no C/T
B. 0.6~1cm
1. Low risk**:no
CIT
2.0thers:C/T
(optional)
C.>1lcm
1. Low risk**:
optional
2. Others:
FECx3,
taxoterex3
D. Triple negative:
FECx3 +
taxoterex3

$§ 3

Hormone therapy if ER +
@ Tamoxifen x10 years

@ Radiotherapy is indicated
for all BCT patients.

@ Radiotherapy indications
for axillary lymph node

metastasis patients.

U

Chemotherapy:

N1, N2 ER positive: FECx3 — taxoterex3, ER negative: FECx3 — taxoterex3.
N3 — PET-CT, if no distant mets, consider TACx6
Target Therapy : if HER2 overexpression, pertuzumab + trastuzumab (Herceptin) x1 year.

Hormone therapy if ER +
@ Premenopausal :
Tamoxifen x10 years
@ Postmenopausal :
Letrozole x10 years

*Criteria of sentinel lymph node biopsy (SLNB) : early breast cancer with clinically negative axillary lymph node. Axillary lymph node dissection (ALND) is

recommended if SLN(+).

***Low Risk: 1. Tumor<2cm, G1, ER+, HER-, no LVI, or 2. Favorable histology (<3cm): typical medullary, mucinous, tubular carcinoma
#Tamoxifen as the drug of choice. If intolerable side effect, consider aromatase inhibitor.

1. TNM staging as AJCC 2010 7" ed.

2. Radiotherapy is indicated for all patient receiving breast conserving therapy (after chemotherapy).




%? EEFRABZ A REF

2l WE Pats g pi=t i
B EER=) o ~
LCIS F LRt o EE LB FEEHERERE
¥ > | AERY > | EEUIER > || 2 X TR
T A EEE

HISTLBY

WIS EE KL 50 Bl LA E R IEHIAL 5 AT LA

DCIS A&

Y

SRR

AR

R

AR B =R VIbR

B AHERATI TR

Y45 A R A

v

2

\ EC RN U -

B H VbR 2 sHaki2
Gl
B

A 4

BBz FrUIER B
FR#2 Van Nuys score 4-6
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#-4+ Node(-) ~ Triple-negative 2 f“s# 7 & » "EE Tlb w2

1.
2.

£-4F Triple-negative * # 5 BRCAmutation =3 & »

2

Koo T YRS e i 5 (2016/6/4 SR 5 ?? € ie R £

B %)

ey

T g A # et platinum i % (2016/6/4 5 R 5 %5 FEi HichEidsgs)
ER(-) ~ HER-2(+) ~ Node(-) z 5" & - "% ~ | Tlb & 2} fizaikit * Trastuzumab (Herceptin) e i* % (2016/6/4 & 85 5 F & ¢ 3 Bpiv it & 5 %)

e & iR s R AR £ OB
ﬁgﬁ?ﬁgﬁﬁ” S ALE T s L. BIFAL : e
H’@ﬁﬁﬁ)lzjé/ Fr + ER [5G H(EAE 58 E e T NEE
= R X e || BT AIEE) FEEPEIFS ER [2M  TOxd 2 (TSR Y N
’ R e T % 20m, ERIPR 514
e A VIRl EYUMEIE=T 6 A
R [P ER [T FECX K 35
SRR LB EE T
ER P4 : ER B R - 5=
brA AN, 7 /M‘EZ%@%*% 1-3 %E H}Eﬁfﬁg:ﬁa :ﬁﬂiﬁﬁfﬁ*
E{]EJ?L%%NIW FECx3, Docetaxel (Taxotere) x3 R, 21 EEEHRH.
AL AR —— () R ILEE X BB R
ST 55 o M 24 s X SedE—%
R oRER I HERAESY] FECx3, Docetaxel (Taxotere) B REPNEE  BE
o et X S8 il + —> | X3(TACX6) \ FHSERE X T E P
A BTG XORBE |—>| o D MEZREPES 10 ENCIER | |
Rt TR ER fal:
P | SRR
SR RS R FECx3 BUMSAZEE x3 X - -
oA B B pP———— MM A AR
S E TR S T RESELR 25 g LA LA A B B AR

AR P

(TAC x6)
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=30 %24 ERE LY o B E B
FeM&E R B iEE R
FFITheERE A
B ER X o a s
BEMAE 27 R ~
— #1295 X A RBERR i SRR 2 SR \EEREEEY ANEEA
B AR 3s —HA Il g Anthracycline BEZFMmIR + | S A
= based CT (FEQ) = == 717
%I@*ﬁﬁ 3_4 :ﬂ, Docetaxel Hfﬁ?/**E]JnD ? /}%ﬂTU 'TBEHE{‘_ZBH’jE/Jy EEI
8 fF i8R (Taxotere) 3-4 R +7\]—£Z§—J/J . o
Sk AT RS =) . M%ﬁﬁﬁiﬁm%ﬁ%%%ﬁﬂﬁﬁ
HEEERITH

S FF1EE (PFT)

MR AE TR 2
Rt EE+¥F—REER
54

R &R X 6

IR E X HRE,

A EBE R RERA

B ER

=B ERIFH

ERAREBUEA IV

A\ 4

WmEBRE, EMRETR
BE

ER/PR EFMIRAR

PET [EFB%

B GBI IR E

EmZ5 - A& 10 F; 3E Al-10 £

\ 4

v wmINEE e ——
AR RILE R FM
) I |
FEESENRE: BALAE

(PGS A7 E F) BX 0] & R B AT AR 1AV B PR 58

EEMAE

1. ER(+) » HER-2(+) » Node(-) 2 5*## & -
2. ER(-) ~ HER-2(+) ~ Node(-) 2 5 &

o Rn ]

6

Y

ESMEES/ R BERSAE+HEHRE 5 B/

Tlc & 2} 3%k @ * Herceptin 4c i
¥ @ * Trastuzumab (Herceptin) 4 Taxane -
3. ER(+) » HER-2(+) ~ Node(-) = 5% & » ¥ i¢ * Trastuzumab (Herceptin) f= Taxane » % "6/ >t 2 24

PTib BF B ETE LY
Frig ot 1 2ARE S T E R
SRR

SRR ERE KNEN

—BAR—XEzBREEEMT,
FE-—REEBREBE=—F
fi &0 X ¢

BEIE X EE
&R X SeBFE—=R
EAEMRARRA Sle fiE Fa BUEE R,
B¥F—RHEES F

ERREMSWEE . IEEE
BENEFRE—RFEREE
i3

(2016/6/4 5 % FH & SRR L BES)
* 40 b Anthracycline(2016/6/4 ;4 5 % F £ § inf %
* 4 b Anthracycline(2016/6/4 5 45 % ¥ & € a“ﬁ%/r’%‘

\+ nn—
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;8% Salvage Treatment

RO HBENERNE
i BEIETRIERS
a0 ER/PR

F b Mk iR Bk R fE e 8
EX=g=) ST

MER X 36

Ho B e 17 e S Y Arm At
YT Bt #8 5 R

féf [ 15 4
EER=LR7ES e
HMREA 38 ERIEE)
HEESY + HEHEBEK
HIEFETE

BER

—>| | SCRIEILERE T

/53818 3% Locoregional recurrence lone

STRIEL B R E il

EEMAE+ IS AR

SeRIERIFLE 2 TIRR

EEMAE

BOIBEBFMIBR + WEHEE + EBMEE

25U ZEER Systemic recurrence

1.5 87 Atezolizumab + Nab-paclitaxel
2/EEa%

ER/PR negative or symptomatic

ER/PR positive with & BARBEAER; FiEiE

A\ 4

SER=RRADWA

ERE—MN, Ik mER
RIEFT, BHEEE

+CDK4/6 NI, E‘Z+mTOR HHEIE 0 LR
)

ZEMER, RIEST, BREEE

\4

ZRFMIROTH

A\ 4
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Lobular Carcinoma in situ (LCIS) (& =+ Hp it

A0 VR R
1. 38 Ko 1. # (e b5
LS 2 2. 3PS E R
. FER Ry PR — | 3 st —P 3 L p IR
A FHRFED

X0 LLCIS 284 » 474 2013 NCCN Lfs » £ 4 5 B LCIS 2w B A E R PAUL S B 26 R BT o
2.2015/12/21 # &
3.2018/12/19 # &
4.2019/12/19 i
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(J& 2% )Ductal carcinoma in situ (DCIS)F%E P A

2 VETR A PRIMARY TREATMENT
1. wiEEE 1. AEED VIR E IR
2. EERF 2. WERZER NRIEREST A
AR ENE 3. EBEK — | 3. ERHHHAE
4, FREBRER 4. ERADWEE
5. ER,PR
1. 2018 A::‘?Wﬁl%* p gL 2 'f;f&ii’g,i P TR Rit- H L (3 KPR
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RIEEE R

T5 2 5 Ve A

1. B
$1A,2A, 28, 2. MEHE(CBC, LMK, EMmK, M/VR) 1. FLEEED kR

- 3 Y EBDE — | 2. AE2YR

3A% A SEmERE 3. W TFAISHEREL A

5. SLEREHER 4. IEERTR

6. EIBFER, ER, PR, Her2/neu, MIB-1 5. RHETTAIEE AR AT AE

7. REEBE R

8. BRFEHE (MELAERER)

0. RSEDHAFLIR (IR PRSI R)

10. [EFiB&E(PIZEEZRE)

S S R(S L&Y 29 eI, AAETIRT H T BN R AR 8 B 2 Pk ae() 0 R T H T ST o (2016/6/4 ;5 R ¢
I e R & @ %)
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Invasive Breast Cancer
¥— 1A 1IB, % = #(T3NIMO) ¥, B ;i %k

1, 1IA, 11B, T3N1IMO (3A)

%gmé% /

iR MREAERE, MENEmaR Z8FE

B FL B YIBRIN_ERR T Bl
E&t R

R MREAER, RN e
EX=IEN =

PE T &R 70 5w B &Y

& IR

ERISEE tE

RN EAE &

ik W

B U RR(E L&Y 2 ) e, KE IR T R BB R AR R BT B SR de() 0 3 T A - (20160604 1A 5 F A ¢
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(B 3%is) BB R

% -, A, 1IB, % = #(T3N1MO)
% 1, HHA, I11B, T3N1IMO (3A) A& Risk

EiR MEAEER, BE<5 A0, BEZRIEAE

iR Y=ps
1, 11A, 1IB, T3N1IMO iR NMERAER, ERE< S5 an, BERRIL: it
(3A) TG
SV
2 ELR I EE R miE M MEAER, B> 5 AN TSR

AR SE DI A
iR MMEAER TN R

S S R(F L& 2 W) eff 7, AWIIRT T B EH AR 2 BT 2 P B de() ) A R EH T - (016064 5T S T § SRR £
=)
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(28 Hisgk) REES R
FRFRLERL

FESEX BH M Her2/neu (+ AN
FRR=s ) B <05 N BIER
R ISARE RN LERARE, N EEET, ER(+)  HER-2(+) - Node(-) 23L&
&4 0.6-1.0 R A/ Tle S I FESXER 5 Trastuzumab (Herceptin G ; T1b 7

P w0 DN

mMEAER, 3

fam B D 8 Ui RO LUEE(2016/6/4 BB EEE T BEABLRESR)
pN1mi BB o
B (HBEEET) RDWBBEN A idinh ¥ Bie b 1V Fingk, st TkT

ER (+)/PR () %2 > 1cm EMNEAEER BEEEY, MM E(EEA8%E, ER(+) » HER-2(+) ~ Node(-) Z3LEFEE
FEE AN Tlc S EMEZEZEE R Herceptin MEE ; Tlb EFREEER TOIEE,;
HER2(+) ER(+) * HER-2(+) * Node(-) ZH =R E - ZFEA Trastuzumab (Herceptin)

A Docetaxel(Taxotere) EHEE/I\IX 2 A0 - IEBRARMLE Anthracycline

v

& AR ERa BN EERELKYE TGS AR ~ MW

A

T (PHERT) -

7 iEk @ * GnRH analogue 75 #73 & 5w ,&.
B
SRR T2 b R

* (2016/6/4 - 5t 5 ¥ BEikickhs s %e)

W1 e i R ek (11 E2FSH level 3 Wi %)

PR

>¢

) (2016/6/4 - &5t % ‘EP& X FLT SEY ¥
i /%"rrl&—’«(2016/6/4 oy Tf%‘;‘ § R R RS
¥l g @ GnRHanalogue ip k55 ~ 3 FR'% (& 73 1> 40 & ~Node (+) ~Tlc &2+ ¥ 2 & 7% F]F 4o G3 ¢
Bl kLl K (2016/6/4 AR5 FE G RIGR L BRS)
#3%i¢ * GnRHanalogue ¥ & # i¢ * Tamoxifen & AI(2016/6/4 =5 5% ¥ § € FHinh = 35 %)
ER (+), node(+) 2 5 & - Bz ki * 10 # 0 %% (tamoxifen 10 # & AI5 i 4c} tamoxifen5 #): ER (+), node(-), 6% 1 24 M 2 S pm b ™ 14 i *
10 & R 5 % (2016/6/4 5 A 5 FH & 5o 2 %)
~ ERIPR(+) ~ HER-2(-) - Node(+) = #* L% + 2% Al #7 5 &2 (31 % 5 i tamoxifen(2016/6/4 / 45

F#k it * GnRH analogue i & 5%
F#k it * GnRH analogue i & 5%

_—

£ genomic test high score & IHC4 = & &

intermediate risk

SEFE GBI REBEE)

B 4w ork
B
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(2 Bnh) REET R
FEFRLBEHL
FEF&X BHE Her2/neu (-)
1) "% <0526 —> NRAREEY) IR TGP ——> P A RISF BNk
>05 o4& % J& Oncotype-DX 21 # F1i& Bl

M7 A 0-25(>50 &) ____w P A s
0-25 (=50 %)
<50 & (21-25 4 ~6.5%) —p i B iRk
B4 (RS 226-30) ——> P A s b b (v B A
2) #7 A 13 B PR R B R S Ay 4 1-3 node(+)ER+HER2-75 4 o it 14 A Blig RIE R 0-25 4 0 IF 48 A it 5 (2016/6/4

P EFRET ORISR SRR F)
=40 T ESR RSS2 s, ER(+), HER2(-), Node (+) 2 fk B o 223k * ¢ 7 anthracycline % taxane 2
regimen ;
LN>4 3f2 % &% - ¥ 24 g dose-dense regimen(2016/6/4 ¢ 5+ % FEEIMRicRh e %)
1. 7 3ki¢* GnRHanalogue ipf #r Bia® & ¢ (2016/6/4 - #3 % FF € Flpicf £ B %)
2. kit * GnRHanalogue i@ s ~ FeXif o 2 P o i (R eh k¢ (12 E2FSH level i ) (2016/6/4 o %5 = FEEI Rk =8 %)
3. kit ™ GnRHanalogue jpfy i ~ My T2 04 b 2 23X it fr en R 4 (2016/6/4 - 5 % %‘% € Hie LB EE)
4, ¥ ¥ g * GnRHanalogue 7ok 5w ~B R B h'®( ¢ 77 3 40 & -~Node (+)~Tlc 2 F * & 5 2% ¥+ 4o G3 £ genomic test high score = IHC4
¥ _#& & intermediate risk & 12 F ) e A B R iE R m,&ﬁ(2016/6/4 . At ¥ BeiHichridss)
*=3%# * GnRHanalogue ¥ & 5 & * Tamoxifen & Al(2016/6/4 - %5 % ¥ BeiHichridss)
ER (+), node(+) 2 ' Jm & » ez ikie * 10 & 03 54+ (tamoxifen 10 £ & AI5 £ 4c b tamoxifen5 #); ER (+), node(-), % 1 =4 vi 1 2 5 Fppis
BF g i v 10 & 5 (2016/6/4 55 5 FH & SRk R RS )
%515 ~ ERIPR(+) ~ HER-2(-) ~ Node(+) 2 i R % » 223k Al #* 5 £2 {SF % 5 & tamoxifen(2016/6/4 & # 3" % F & § I Rio & 35 %)
ER(+), HER2(-), Node (-) = f*7#% £ ¢ - 2k i¢ * CE90 (A60C) 4 cycles /classical CMF - $f** anthracycline-based regimen + 14 jg # i * 5-FU(2016/6/4 - %5
SEREN Rk Rwes

14
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(2 EM0R) RIBMESRK
FEERLERE

Her2/neu &4+

<05 Ay — 1LAZREIEEEE

2.ERETE Palltaxel+ Trastuzumab (Herceptin)/week x12 (2015 NEJM) (T1a, Tlb, Tlc, T2(3 A7) BEE
X8Rz, BRY

EEREN LEEY—F (ENEEER, BEEREREY, £8)

>0.527 —  1.ER(-) » HER-2(+) ~ Node(-) ZIESwE - BEA/N Tlb sl EEZEZFA Herceptin L&

(2016/6/4 8 EFEE I EAELHER)

2.ER(-) * HER-2(+) ~ Node(-) Z#.FERE - ZFF Trastuzumab (Herceptin)®l Taxane - &/ 1 A DK -
g MUERBAANMLE Anthracycline (2016/6/4 823 E B2 EABEHELER)

3. HEEARABLINIEBF MM ( ARUREAERER )T2 - NO - HER-2(+) I ERE - oJEERH neoadjuvant
therapy (2016/6/4 823 EBE S BABEHLHER)

4, jiFan i 5 AR e b e B 4 5% (Tryphaena 7 7))

5. iFis 1V B s 4o b BREe #4550 (Aphinity 77 1)

X HTRFESEY R TR A L F 0k AR R e R
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(2P Baf) RBET R
= 5 % (ER-,PR-,Her2/neu-)
ZKE % (ER-,PR-, Her2/neu -)

HE;“—<O 5 /\/\ —_—) K'ﬂEﬂ:?—/m
ZER{LEaE

>0.6~1.0 A%
>1.0 A% _ > {EE8)8% (F)ECx3, Docetaxel(Taxotere)x3

1. &%t Node(-) ~ Triple-negative Z3JEH& - lB&EZE Tlb LI EZE - ol
ERATHIM(EE(2016/6/4 82 EEBEGIH BARELFER)

2. ##f Triple-negative H#7A BRCA mutation HIZLERE - O UEELS
TEENM platinum 158 (2016/6/4 82 FBEEI RAEHLHER)

* M B EES, BT A PR
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(22 HAR) BB
W 2 LR (34 R4 ) 2A, 2B, 3A (T2NOMO, T2N1MO, T3NOMO, T3NIMO)

CLINICAL STAGE WORKUP

3R
HAEEEH AL AR IR
3 ERY NS

fRIBELE (ER, PR, Her2/neu, MIB-1)
IR (WEREE)

B0 X- B

BERE (KEREEEE)
N

BRI T s, SRR

2A, 2B, 3A
(T2ZNOMO, T2N1MO,

T3NOMO, T3N1MO) - — | (FEC &= x4, —> EEFI

ES A

© 0o N o U A W N
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it 1 B sy ) R LT A
Her-2(-)
NON-TRASTUZUMAB CONTAINING COMBINATIONS
NEOADJUVANT REGIMENS
TC
< Docetaxel ( 75 )mg/m?2 IV day 1
% Cyclophosphamide 600 mg/m?2 IV day 1
+ Cycled every 3weeks for 4 cycles
{945 % & o TC# ehaefC77x 7 & * Cisplatin 60 mg/m2 1VD day 1

Reference:
Jones S, Holmes F, O’Shaughnessey J, et al. Docetaxel with cyclophosphamide is associated with an overall survival benefit compared with doxorubicin and
cyclophosphamide: 7-year follow-up of US Oncology Research trial 9735. J Clin Oncol 2009;27:1177-1183.

Modified CMFE
+ Cyclophosphamide 600 mg/m?2 IV days 1
< Methotrexate 40 mg/mZ2 1V days 1

% 5-Fluorouracil 600 mg/m?2 IV days 1
Repeat cycle every 21 days for 4 cycles

Reference:
Goldhirsch A, Colleoni M, Coates AS, et al: Adding adjuvant CMF chemotherapy to either radiotherapy or tamoxifen: are all CMFs alike? The International
Breast Cancer Study Group (IBCSG). Ann Oncol 1998;9:489-93.

18
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(F)EC followed by docetaxel (% = =, + 21 % — 5 42)
+ (5-Fluorouracil 500 mg/m?2 IV day 1)

+ Epirubicin 100 mg/m?2 IV day 1

+ Cyclophosphamide 500 mg/m?2 day

Cycled every 21 days for 3 cycles.

Followed by

< Docetaxel ( 75) mg/mZ2 day 1

Cycled every 21 days for 3 cycles.

Reference (%% < &%)

Roche H, Fumoleau P, Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer patients: The
FNCLCCPACS 001 trial. J Clin Oncol 2006; 24:5664-5671.

(F)EC (= =%, & 21 % - J %)
% (5-fluorouracil 500 mg/m2 IV day 1)

« Epirubicin 100 mg/m2 1V day 1

+ Cyclophosphamide 500 mg/m?2 IV day 1
Repeat cycle every 21 day for 6 cycles

Reference (%% = )fle)
Roche H, Fumoleau P, Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer patients: The
FNCLCCPACS 001 trial. J Clin Oncol 2006; 24:5664-5671.

19
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(=m0 i B - Her2+)Chemotherapy — NEOADJUVANT

TRASTUZUMAB CONTAINING COMBINATIONS NEO ADJUVANT REGIMENS

1. HER-2(+) 2 M pm ke BiFF % » ¥« ~ % > 7 4 g neoadjuvant therapy

2. $TRAGESR N T &L (3 00 S 5 P ) T2 NO~ HER-2(+) Mk & » 7 % g #& & neoadjuvant therapy(2016/6/4 - &5 % ¥ £ ¢ F-pivfr % 3%

*)

3.HER-2(+) 2 Mpp bF BT I % » L+ < pF > ¥ 4 g neoadjuvant therapy

4. ¥t Her-2(+) 2 575 & # % neoadjuvant therapy p& - Pertuzumab 4 * Trastuzumab

5. Node(-) ~ *i% 3 24 ~ ER() ~ PR() * HER-2(3+) 2 45 & Rk o & 6 Bofzsh TCH {2 3 p% 2 %12 (pCR) > £ % ¥ % J anthracycline 4 i
B A2 0 FF & * Herceptin — #(2016/6/4 - %5 % FEEMRIcR S #E%)

ICH

« Docetaxel ( 75) mg/m2 IV day 1

+ Carboplatin AUC 6 IV day 1

Cycled every 21 days for 6 cycles With

% Trastuzumab 4 mg/kg wk 1

Followed by

+ Trastuzumab 2 mg/kg for 17 wks Followed by

< Trastuzumab 6 mg/kg IV every 3 wks to complete 1 year of trastuzumab therapy. Cardiac monitoring at baseline, 3, 6, and 9 mo:x : TCH
F % % @ £ % Docetaxel+ Carboplatin+ Trastuzumab
145 %t TCH® chesC 7= 7 ¢ * Cisplatin 60 mg/m?2 IVD day 1

Reference:

Judith Hurley, Philomena Doliny, Isildinha Reis, Orlando Silva, Carmen Gomez-Fernandez, Pedro Velez,Giovanni Pauletti, Jodeen E. Powell, Mark D. Pegram, and Dennis J.

Slamon. Docetaxel, Cisplatin, and Trastuzumab As Primary Systemic Therapy for Human Epidermal Growth Factor Receptor 2—Positive Locally Advanced Breast Cancer.
JOURNAL OF CLINICAL ONCOLOGY.2006;24;1831-1839.

20
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1. (Pertuzumab (# % ) + trastuzumab + FECx3) , (Pertuzumab (5 % ) + trastuzumab + docetaxel x3) (& = =&, + = =, # 21 % - J 42)
(Tryphaena Trial)

2. FECx3 + (Pertuzumab (# % ) + trastuzumab+ docetaxel x3) (% = =, + = =, # 21 % - J 42) (Tryphaena Trial)

3. FECx3 + (Trastuzumab+ docetaxel x3) (& = =x, ¥ = =%, & 21 % — % 4%) (Tryphaena Trial)

Reference (%% = ]‘§J&)

Ann Oncology 2013 Sep;24(9):2278-84. doi: 10.1093/annonc/mdt182. Epub 2013 May 22.

Pertuzumab plus trastuzumab in combination with standard neoadjuvant anthracycline-containing and anthracycline-free chemotherapy regimens in patients
with HER2-positive early breast cancer: a randomized phase 11 cardiac safety study (TRYPHAENA).

4. (F)EC followed by docetaxel + Cisplatin (& = =x, & 21 % — % 4%)
(5. -Fluorouracil 500 mg/m2 IV day 1)

< Epirubicin 100 mg/m?2 IV day 1

% Cyclophosphamide 500 mg/m? day

Cycled every 21 days for 3 cycles.

Followed by

- Docetaxel (75) mg/m2 day 1
- Cisplatin 60 mg/m2 IVD day
Cycled every 21 days for 3 cycles.

21
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(#=ts it > Her2-)Chemotherapy — ADJUVANT

s i Ry

NON-TRASTUZUMAB CONTAINING COMBINATIONS
ADJUVANT REGIMENS

TC(# = % — KAz, ¥ uw X)

‘Docetaxel( 75 ) mg/m2 IV day 1

‘Cyclophosphamide 600 mg/mZ2 1V day

TC¥ e C?7 + 1 * Cisplatin 60 mg/m?2 IVD day 1

IR E & A SRR
Reference:
Jones S, Holmes F, O’Shaughnessey J, et al. Docetaxel with cyclophosphamide is associated with an overall survival benefit compared with doxorubicin and

cyclophosphamide: 7-year follow-up of US Oncology Research trial 9735. J Clin Oncol 2009;27:1177-1183

22
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(& ink) REMETRK
(F)EC followed by docetaxel (& = =, & 21 % — K 4%)
( 5-Fluorouracil 500 mg/m?2 IV day 1)
« Epirubicin 100 mg/m?2 IV day 1
% Cyclophosphamide 500 mg/m? day
Followed by
Docetaxel (75 ) mg/mZ2 day 1

Reference:

Roche H, Fumoleau P, Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer patients: The
FNCLCCPACS 001 trial. J Clin Oncol 2006; 24:5664-5671.

NON-TRASTUZUMAB CONTAINING COMBINATIONS

ADJUVANT REGIMENS

(E)EC (£ =%, & 21 % - R 42)

% (5-fluorouracil 500 mg/m2 IV day 1)

« Epirubicin 100 mg/m2 1V day 1

+ Cyclophosphamide 500 mg/m?2 IV day 1

Reference:

Roche H, Fumoleau P, Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer patients: The
FNCLCCPACS 001 trial. J Clin Oncol 2006; 24:5664-5671.
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(#5181 % » Her2+)Chemotherapy — ADJUVANT
DTCH (&= =, & 21 = — 3 42)
< Docetaxel ( 75) mg/m2 IV day 1
% Carboplatin AUC 6 IV day 1
«» Trastuzumab 4 mg/kg wk 1
Followed by

«» Trastuzumab 2 mg/kg for 17 wks Followed by
« Trastuzumab 6 mg/kg IV every 3 wks to complete 1 year of trastuzumab therapy. Cardiac monitoring at baseline, 3, 6, and 9 mo.

:x : TCHR * % & £ % Docetaxel+ Carboplatin+ Trastuzumab
12452 & » TCH ¢hef"C77= 7 ¢ * Cisplatin 60 mg/m2 IVD day 1

Reference:

Judith Hurley, Philomena Doliny, Isildinha Reis, Orlando Silva, Carmen Gomez-Fernandez, Pedro Velez,Giovanni Pauletti, Jodeen E. Powell, Mark D. Pegram,
and Dennis J. Slamon. Docetaxel, Cisplatin, and Trastuzumab As Primary Systemic Therapy for Human Epidermal Growth Factor Receptor 2—Positive Locally
Advanced Breast Cancer. JOURNAL OF CLINICAL ONCOLOGY.2006;24;1831-1839.

2) TRASTUZUMAB CONTAINING COMBINATIONS
OTHER ADJUVANT REGIMENS:
AC followed by docetaxel with trastuzumab (% = =t, & 21 = — J 42)

« Doxorubicin 60 mg/mZ2 IV day 1

« Cyclophosphamide 600 mg/m?2 day 1

< Docetaxel (75 )mg/m?2

Cycled every 21 days for 4 cycles With

% Trastuzumab 4 mg/kg IV wk one Followed by

% Trastuzumab 2 mg/kg IV weekly for 11 wks Followed by

« Trastuzumab 6 mg/kg every 21 days to complete 1 y of trastuzumab therapy
Cardiac monitoring at baseline, 3, 6, and 9 mo. (2015/12/21 2 37)

Reference:
Slamon D, Eiermann W, Robert N, et al. Adjuvant trastuzumab in HER2-positive breast cancer. N Engl J Med 2011;365:1273-1283.
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3) Paclitaxel + trastuzumab # % @ * (i¢ * * Tla, T1b, Tlc, T2 (=3cm) # = 5 () & £ Bk " S| HH, =3 24 < | )
(2015/12/21 NEJM 2 37)

+ Paclitaxel 80 mg/m?2 IV weekly for 12 weeks
With
% Trastuzumab 4 mg/kg IV with first dose of paclitaxel
Followed by
% Trastuzumab 2 mg/kg IV weekly to complete 1 y of treatment. As an alternative,
trastuzumab 6 mg/kg IV every 21 days may be used following the completion of paclitaxel,
and given to complete 1 y trastuzumab treatment.
Cardiac monitoring at baseline, 3, 6, and 9 mo.

Reference:
Tolaney S, Barry W, Dang C, et al. Adjuvant paclitaxel and trastuzumab for node-negative HER2-positive breast cancer. N Engl J Med 2015;372:134-141

4) T-DM1(Kadcyla) 3.6mg/kg every 3 weaks x14 (i¢ * >+ s 7 Trastuzmab (Herceptin)# 3 i+ 5 Katherine Trial)
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» Tamoxifen(Nolvadex) — = & =t,— =X — 42 10mg v PRi& * | & - % — =t 4z,20mg v PR ¢ *

-~

o~
2
mli

> Leuprorelin(Leuplin) (Zoladex) — * — = ,— = 3.75mg & T i #¢
Bt

» Tamoxifen(Nolvadex) — = & =t,— =t — 4x_10mg v PRi# * |, & - % — =t 4z,20mg © PR ¢ *

»  Arimidex(Anastrozole) - % - =t,— =x - 42 1mg v FRi& *

» Femara(Letrozole) - % - =x,- =% - 42 2.5mg v JRi¢ *

» Aromasin - % - =x,—- =t - 42.25mg v PR ¢ *

[ A
9.1.3.Letrozole : (88/11/1 ~ 90/10/1 ~ 92/3/1 ~ 97/11/1 ~ 98/11/1 ~ 99/9/1 ~ 102/8/1)
LESFAEFEF IR ARDE RN AT BEE 2 AP NRp L 2ok ~ BER2Z hitot @B LI RF~ L F2 5 - SUsRp T Fo
2R FEFRIMEBE G KT SR 25 A T % tamoxifen ;o 7 & f&enat ¥ 5 > ¥ 4§ H 8 aromatase inhibitor &5 % o @ % pFE R pES & T A (97/11/1)
(1) = iy « 30 %
(2% p B~ #E 25mg > & * 3 {FREFr £ o

K0 "ll-&“.l{@‘qg»;v;ﬁlfﬁ,gw o
JREUB TR FRIMIBLELSIIHRE L L) Ll (52 4E4isg o T 7 (9% tamoxifen & # # aromatase inhibitor 5 o @ % B F R AT
74 (98/11/1 ~ 99/9/1 ~ 102/8/1)

()& psx & E 25mg > % 2 F40ET E

(2)% ¢ tamoxifen st @ * A5 o Rl * HrAL L2 @B S £ o
4 pEd e P ETA  pRAFEL (e 7 ER-PR2Z RSS2 @R F M %)2 * &k &(4o tamoxifen & * 7 £ p) » (2015/12/21 4 37)
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N papyiss; - : Aromatase inhibitor for 5y (category 1)
o ’ or-
., fPesik — " | Consider tamoxifen for an additional 5 y to.
Tamoxifen for 5 y (category 1). complete 10 y.
% gvarian suppression or ablation. “
PR (category 2B) . Consider tamoxifen for an additional 5 y to.
e 3 or. g » |complete 10 y.
Aromatase inhibitor for 5y +. or.
ovarian suppression or ablation No further endocrine therapy-
(category 2B)- “

Aromatase inhibitor to complete 5 y of endocrine

Aromatase inhibitor therapy (category 1).

for 5 y (category 1) — or

or- et

Tamoxifen for 2-3 y. Up to 5y of an aromatase inhibitor (category 2B)-
or. » Tamoxifen to complete 5 y of endocrine therapy
Aromatase inhibitor for 2-3 y (category 1). (category 1)-

+t t +t ot

Aromatase inhibitor for 5 y (category 1)-
" Tamoxifen for 4.5-6 y- or.
& ' > |
frei Consider tamoxifen for an additional 5y to
complete 10

Women with a contraindication to aromatase | — | Tamoxifen for Sy (category 1) or-
inhibitors, who decline aromatase inhibitors, or Consider tamoxifen™ for up to 10 y.
who are intolerant of the aromatase inhibitors.

1. 23 * GnRHanalogue /o i 5 m ~ 328 2 P& 54t 4R ﬁﬂ,&ﬁ (12 E2 FSH level zp® ) (2016/6/4 - %5 % «;5 BENHichEBESE)

2. kit GnRH analogue i Wi ~ fhAy T2 11 b it it e i et 4 (2016/6/4 55 5 F 8 ¢ 9 Bich £ R % %)

3. ¥mu¥gi* GnRHanalogue o B ga ~FR¥FR'G( & 273 > 40 & -~Node (+)~Tlc 212 F ¥ & & 5% ¥+ 4o G3 & genomic test high score = IHC4 % % % intermediate risk
B ) AL G R F (2016/6/4 LR S FE SRR R R R)

4, =% #* GnRHanalogue & & @& * Tamoxifen & AI(2016/6/4 . %5 % 5,;8 e HichrBESE)

5 ER(+) node(+) z 3“Jps & o 2k * 10 & chif i 5 2 (tamoxifen 10 & & AIS5 4 4: + tamoxifen5 #); ER (+), node(-), i 1 =& 0t b 2 pp b7 003 g i * 10 & 0
T 0§ R % (2016/6/4 & AS 5 FH § S ic i £ B E)

6. i ~ ERIPR(+) ~ HER-2(-) ~ Node(+) 2 7% & ¥ » 223k Al #* 5 &2 {5 § % 5 &tamoxifen (2016/6/4 = 5 % F & § Hpicf e %
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Metastatic Breast Cancer (Her2+)#& # ~ 42 2 5 %

DOSING SCHEDULES FOR CHEMOTHERAPY REGIMENS FOR RECURRENT OR METASTATIC BREAST CANCER

Preferred single agents:

Anthracyclines:

Doxerubicin

» 60-75 mg/m? IV day 1, cycled every 21 days1
or

« 20 mg/m? IV day 1 weekly?

Pegylated liposomal encapsulated doxorubicin?
» 50 mg/m? 1V day 1
Cycled every 28 days.

Taxanes:

Paclitaxel

+ 175 mg/m? IV day 1
Cycled every 21 t:!ays.4

or

- 80 mg/m? IV day 1 weekly®

Antimetabolites:

IEJ:ipecitalbine'Ei
» 1000—1250 mg/m? PO twice daily days 1-14
Cycled every 21 days.

Gemcitabine’
» 800-1200 mg/m? IV days 1, 8, and 15
Cycled every 28 days.

Other microtubule inhibitors:

Vinorelbine®
+ 25 mg/m? IV day 1 weekly

Eribulin’
*1.4mg/m? 1V days 1and 8§
Cycled every 21 days.

28

Other single agents:

Cyclophcsphamidem
* 50 mg PO daily on days 1-21
Cycled every 28 days.

('.:arbt:;prlatin11
+ AUC 6 IV on day 1
Cycled every 21-28 days.

Docetaxel12:13

+ 60-100 mg/m? IV day 1
Cycled every 21 days.
or

+ 35 mg/m? IV weekly for 6 wks followed by a 2-week rest, then repeat”

Albumin-bound paclitaxel

» 100 mg/m? or 150 mg/m? IV days 1, 8, and 15
Cycled every 28 o::lag,fs.15-'1E

or

+ 260 mg/m? IV

Cycled every 21 days.15

Cisplatin”
+ 75 mg/m? IV on day 1
Cycled every 21 days.

Epirul::oi-::.in13
+ 60-90 mg/m? IV day 1
Cycled every 21 days.

Ixabepilonew
+ 40 mg/m? IV day 1
Cycled every 21 days.
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Metastatic Breast Cancer (Her2+)#& # ~ 42 2 5 %

DOSING SCHEDULES FOR CHEMOTHERAPY REGIMENS FOR HER-2 POSITIVE RECURRENT OR METASTATIC BREAST CANCER

Preferred first-line agents for HER2-positive disease:
Pertuzumab + trastuzumab + docetaxel?

* Pertuzumab 840 mg IV day 1 followed by 420 mg IV

* Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV
* Docetaxel 75-100 mg/m? IV day 1

Cycled every 21 days.

Pertuzumab + trastuzumab + paclitaxel®!

* Pertuzumab 840 mg IV day 1 followed by 420 mg IV cycled every 21 days

* Trastuzumab
» 4 mg/kg IV day 1 followed by 2 mg/kg IV weekly
or

» 8 mg/kg IV day 1 followed by 6 mg/kg IV cycled every 21 day533

* Paclitaxel 80 mg/m? IV day 1 weekly31
or
* Paclitaxel 175 mg/m? day 1 cycled every 21 days

Other first-line agents for HER2-positive disease:
Paclitaxel/carboplatin + trastuzumab®?
* Carboplatin AUC 6 IV day 1
* Paclitaxel 175 mg/m? IV day 1
Cycled every 21 days.
* Trastuzumab

» 4 mg/kg IV day 1 followed by 2 mg/kg IV weekly

or
» 8 mg/kg IV day 1 followed by 6 mg/kg IV every 21 day533

Weekly paclitaxel/carboplatin + trastuzumab®*
* Paclitaxel 80 mg/m? 1V days 1, 8, & 15
* Carboplatin AUC 21V days 1, 8, & 15
Cycled every 28 days.
* Trastuzumab

» 4 mg/kg IV day 1 followed by 2 mg/kg IV weekly

or
» 8 mg/kg IV day 1 followed by 6 mg/kg IV every 21 days3®

29

Trastuzumab + paclitaxel
* Paclitaxel
» 175 mg/m? IV day 1 cycled every 21 days3®
or
» 80-90 mg/m? IV day 1 weekly>¢
* Trastuzumab
» 4 mglkg IV day 1 followed by 2 mg/kg IV weekly
or
» 8 mg/kg IV day 1 followed by 6 mg/kg IV every 21 days33

Trastuzumab + docetaxel
* Docetaxel
» 80-100 mg/m? IV day 1 cycled every 21 days37
or
» 35 mg/m? IV days 1, 8, and 15 weekly?®
* Trastuzumab
» 4 mg/kg IV day 1 followed by 2 mg/kg IV weekly
or
» 8 mglkg IV day 1 followed by 6 mg/kg IV every 21 days??
Trastuzumab + vinorelbine®®
* Vinorelbine
» 25 mg/m? IV day 1 weekly
or
» 30-35 mg/m? IV days 1 and 8
Cycled every 21 days.
* Trastuzumab
» 4 mg/kg IV day 1 followed by 2 mg/kg IV weekly
or
» 8 mglkg IV day 1 followed by 6 mg/kg IV every 21 days??
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lMartin, Pienkowski T, Mackey J, et al: Adjuvant Docetaxel for Node-Positive Breast Cancer. N Engl J. Med 352: 22, 2005.

2Dang C, Fomier M, Sugarman S, et al. The safety of dose-dense doxorubicin and cyclophosphamide followed by paclitaxel ~ with trastuzumab in HER2/neu
overexpressed/amplified breast cancer. J Clin Oncol. 2008; 26:1216-1222.
3Henderson IC, Berry DA, Demetri GD, et al: Improved outcomes from adding sequential paclitaxel but not from escalating doxorubicin  dose in an adjuvant chemotherapy Regimen
for Patients With Node-Positive Primary Breast Cancer.J Clin Oncol 21:976-983, 2003.
4Mamounas EPR Bryant J, Lembersky BC, et al: Paclitaxel after doxorubicin plus cyclophosphamide as adjuvant chemotherapy for node-positive breast cancer: results from NSABP 13-28. J. Clin
Oncol.:23:3686-96, 2005.
5Sparano JA, Wang M, Martino S, et al. Weekly paclitaxel in adjuvant treatment of breast cancer. N Engl J Med. 258:1663-1671, 2008.
6Jones S, Holmes F, O’Shaughnessey J, et al. Extended follow-up and analysis by age of the US Oncology Adjuvant Trial 9735: DOcetaxwl/cyclophophamide is associated with an overall
survival benefit compared to doxorubicin/cyclophosphamide and is well tolerated in women 65 or older. San Antonio Breast Cancer Symposium. Abstract 12, 2007.
"Fisher B, Brown AM, Dimitrov NV, et al: Two months of doxorubicin-cyclophosphamide with and without interval reinduction therapy compared with six months of cyclophosphamide, methotrexate, and
fluorouracil in positive-node breast cancer patients with tamoxifen-nonresponsive tumors:  Results from NSABP B-15. Journal of Clin Oncol 8:1483-1496, 1990.
8Buzdar AU, Kau SW, Smith TL, Hortobagyi GN. Ten-year results of FAC adjuvant chemotherapy trial in breast cancer. Am J Clin Oncol 12; 123-128,1989
9 Assikis \, Buzdar A, Yang Y, et al: Aphase Ill trial of sequential adjuvant chemotherapy for operable breast carcinoma: final analysis with 10-year follow-up. Cancer 97:2716-23, 2003.
10y JM, Tormey DC, LiSH, et al: Arandomized comparative trial of adriamycin versus methotrexate in combination drug therapy. Cancer 41:1649-57,1978
Ul evine MN, Bramwell VH, Pritchard KI, et al: Randomized trial of intensive cyclophosphamide, epirubicin, and fluorouracil chemotherapy compared with cyclophosphamide, methotrexate,
and fluorouracil in premenopausal women  with node-positive breast cancer. National Cancer Institute of Canada Clinical Trials Group. J Clin Oncol 16:2651-8, 1998.
12Goldhirsch A, Colleoni M, Coates AS, et al: Adding adjuvant CMF chemotherapy to either radiotherapy or tamoxifen: are all CMFs alike? The International Breast Cancer Study Group (IBCSG).
Ann Oncol 9:489-93, 1998.
13piccart MJ, DiLeo A, Beauduin M, et al: Phase Ill Trial Comparing Two Dose Levels of Epirubicin Combined With Cyclophosphamide With Cyclophosphamide, Methotrexate, and
Fluorouracil in Node-Positive Breast Cancer. J Clin Oncol 19:3103-3110, 2001.
14 Roche H, fumoleau P Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive breast cancer patients: The FNCLCC PACS 001 trial. J Clin Oncol.
24:5664-5671, 2006.
15 citron ML, Berry DA, Cirrincione C, et al: Randomized Trial of Dose-Dense \ersus Conventionally Scheduled and Sequential Versus Concurrent Combination Chemotherapy as Postoperative
Adjuvant Treatment of Node-Positive Primary Breast Cancer: First Report of Intergroup  Trial C9741/Cancer and Leukemia Group B Trial 9741. J Clin Oncol 21:1431-1439, 2003.
16 Martin M, Rodriguez-Lescure A, Ruiz A, et al: Randomized phase 3 trial of fluorouracil, epirubicin, and cyclophosphamide alone or followed by paclitaxel for early breast cancer.J Natl
Cancer Inst 2008; 100:805-814.
17 Romond EH, Perez EZ, Bryant J, et al. Trastuzumab plus adjuvant chemotherapy for operable HER2 positive breast cancer. N Engl J Med 353:1673-1684, 2005
18 Robert NJ, Eiermann W, Pienkowski T, et al. BCIRG 006: Docetaxel and trastuzumab-based regimens improve DFS and OS over AC followed by T in node positive and high risk node negative
HER2 positive early breast cancer patients: Quality of lifeat 36 mo. J Clin Oncol. 25:18S (June 20 suppl). Abstract 19647, 2007.
19 j0ensuu H, Kellokumpu-Lehtinen P-L, Bono P, et al: Adjuvant docetaxel or vinorelbine with or without trastuzumab for breast cancer. N Engl J Med 354:809-20, 2006. 20 piccart-Gebhart MJ,
Procter M, Leyland-Jones B, et al. Trastuzumab after adjuvant chemotherapy in HER-2 positive breast cancer. N Engl J Med 353:1659-72, 2005. 21 Buzdar A, Ibrahim N, Francis D, et al.
Significantly higher pathologic complete remission rate after neoadjuvant therapy with trastuzumab, paclitaxel, and epirubicin chemotherapy: Results of a randomized trial in human epidermal
growth factor receptor 2-positive operable breast cancer. J. Clin Oncol 23: 3676-3685, 2005.
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(s T3 #5)
INDICATIONS FOR POST-MASTECTOMY RADIOTHERAPY BASIC REQUIREMENTS OF RADIOTHERAPY
1.skin involvement(skin nodule,ulceration, dermal lymphatic involvement)internal *Radiation fields should include ipsilateral chest wall,mammary
chain and supraclavicular fossa
2. pectoral fascia involvement *Excluding heart from radiation fields
3. positive axillary lymph nodes =1 *Central lung distance of the tangential fields<3cm
4. positive or close surgical margin *No axillary irradiation if axillary clearance is adequate
5.Number of tumor > 4
6. gross multicentric disease(tumor in more than one quadrant and at least 4cm by clinical or pathology)
7.axillary node 1-3 positive patient had 3 risk factors » nuclear grade 2 or 3,LVI(+),ESC(+),tumor>2cm(T2),age<40,ER(-)
RIEP ¥rad gt Ductal carcinoma in situ with wide excision only
*Exact tumor size and type of tumor *Nuclear grade
*Tumor histological and/or nuclear grade *Status of tumor necrosis
*Marginal status (exact distance in mm) *Tumor size
*Status of lymphovascular permeation *Marginal status (exact distance in mm)
*ER and PR study *ER/PR study

Invasive carcinoma with wide excision and axillary lymph node dissection or modified radical mastectomy

*Exact invasive tumor size and type of tumor

*Tumor histologic and/or nuclear grade

*Marginal status(exact distance in mm)

*Status of multifocality and multicentricity

*Presence of DCIS within the invasive tumor

*Presence of DCIS outside the main tumor

*Status of peritumoral LVI (defined as one high power distance from the general contours of the main tumor)

*Number of involved and total axillary lymph nodes with the largest size recorded,status of extranodal invasion > total number of axillary nodes examined
should not be less than 10.

*If any involvement of skin

*ER > PR and Her-2-neu study
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1.Whole breast R/T or chest wall / Regional lymphatics
Conventional fractionation 45-50 Gy (1.8-2 Gy per fraction); hypofractionated 40 Gy in 15-16 fx. Additional 10-16 Gy dose is delivered to the surgical
bed is recommended in patients at high risk for recurrence.

2.Partial breast R/T

APBI 34 Gy/10 fx/5 day 1 weak after operation
IORT 20 Gy/1 fx at operation
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